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Fig.1 Selection of the concrete specimen’s cross sections
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Fig.2 Grey CT images of concrete’s cross sections under various stresses (28 d)
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Table 1 Mean CT numbers of concrete’s cross sections
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Gn Npa A1 A2 A3 A4 A-S A-6 AT

1 3.18 1562 1547 1515 1531 1523 1526 1537
3 3.55 1564 1545 1514 1532 1522 1524 1536
5 3.85 1561 1548 1513 1531 1523 1526 1538
7 4.41 1560 1546 1513 1531 1522 1522 1535
11 5.15 1559 1549 1514 1527 1517 1511 1530
12 5.44 1559 1547 1509 1522 1506 1498 1519
13 5.30 1555 1539 1501 1503 1482 1470 1500
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Fig.3 Comparison of mean CT numbers of each
cross section under continuous loading
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Table 2 Test results of damage variable of each cross

section under continuous loading

),

ﬁﬁ‘&;gﬁ/ A-1 A-2 A-3 A-4 A-5 A-6 A-7

i
1 3184 0 0 0 0 0 0 0
2 3494  0.001 -0.001 0.001 0.005-0.004 0.002 0.009
3 3550 -0.001 0.001 0.001 -0.001 0.001 0.001 0.001
4 3632 0.001 0.000 0.000 0.001 0.001 0.001 —0.001
5 3848 0.001 =0.001 0.001 0.000 0.000 0.000 -0.001
6 4112 0.001 =0.001 0.001 0.000 0.001 0.003 0.001
7 4415 0.001 0.001 0.001 0.000 0.001 0.006 0.003
8 4554 0.003 -0.001 0.001 0.000 0.001 0.003 0.001
9 4690 0.003-0.001 0.001 0.000 0.001 0.003 0.001
10 4904 0.002 0.001 0.001 0.001 0.001 0.006 0.003
11 5146 0.002 -0.001 0.001 0.003 0.004 0.010 0.005
12 5442 0.002 0.000 0.004 0.006 0.011 0.018 0.012
13 5304 0.002 0.005 0.009 0.018 0.027 0.037 0.024
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Fig.4 Relationship between damage variable and

15 3 4 5

stress of each scanned section
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